Z{1BEx22016 ra3lyun

PARTS CATALOGUE Eﬂi E,J 1

http://www parsunchina.com

PYthF2/ TWO STROKE

F30CBMS
L F30CBML |

PN E R D SRR AR S

SUZHOU PARSUN POWER MACHINE CO.,LTD



El K
CONTENTS

WEO 1~3
BRACKET | — — o i 1~3

2 —— 4-5
BRACKBT 2 - 4~5

BHAS —— -1
STEERING ¥ — — — — . 6~1

AERERH - !
UPPER CASING — — — — — g

wEEAs - 9
OOL PAN - 9

KE - 10~11
BoTTOM  CcOWLING 10~11

BHAR —— 12-13
CONTROL SYSTRM 1-13

ATRERGABHZSE | ——— 14-16
LOVER CASING & DRIVE 1 — ———— . 14~ 16

KTgBgfpmaRS 0 L
LOWER CASING & DRIVE 2 —( o __ 17

ELECTRICAL » — o o i 18

AR - - 19~20
INCAKE —( —( (. 19~20

Abrhldedlf ——— 21~13
CYLINDER & CRANKCASE — 21-13

wwpEE - 2
CRANKSHAFT & PISTON — %

R - 2
oL POMP — — 2%

BWAS - 1-18
FOBL — - —-m - 27~128

RoE - 29~31
STARTER - 29~31

REAS 3
Top copIsG oaASSY o o o 3

ey - 33
PUBL TAMK 33

WxlEs) - 3~ 35
APPENDIX T(REPATE KIT) — 3~ 35

W ey - 3~ 31
APPENDIX 2 (REPARE KIT) 337



PAGE 01 OF 37

B0 ZEER
£

~
| Sl
£y
et
(-}
-
=
m,M
i =51
I AMﬂ“
_E | =
<= | on
| St
‘MU ==
B | &




F30 ZEF PAGE 02 OF 37
FHHALR: | #21
PARTS NAME: BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
SBEE  |EHET FHAH () FHARE HE M| 4t
I [F25-01010312 RESEFRAL TILT CLAMP HANDLE ASSY 1 94.5
) | F25-01010311 SR WASHER ] 45
3o |F25-01010318 Hatis (8) PIN, DETENT 1 285
4 | F25-01010009 RAELE WASHER, NYLON ) 45
s | F25-01010321 UGiEL PLATE, TILT DETENT ) 30
6 |F2s-01010008 Vb WASHER , WAVE ) 45
7 F25-01010007 B AR AT SCREW , PROLATE HEXAGON ) 45
8 | F2s-01010319 YRELEME (B) GASKET |, NYLON ) 105
9 |F25-01010322 HahdEs (k) PIN, DETENT 1 9
10 [F25-01010301 AR BRACKET , ROTARY 1 1800 L
F25-010103018 R BRACKET , ROTARY 1 1740 S
11| B/T6182-M8 ELBRMAAMBEENS  [LOCKNUT M8 ) 3
12 [F25-01010010 Edtp8 THICK WASHER ) 6
13 [F25-01010201 Y fin: BRACKET , RIGHT | 6375
14 | F25-01010011 B mER NUT , PLASTIC ) 12
15 |[F15-01010007 AREERE NUT , SELF-LOCKING ) 42
16 | F25-01010004 TAEER PLATE , TWO HOLE 1 135
17| 6B/T6170-48 NAEEN NUT M8 1 3
18 |GB/T93-8 HELES WASHER , SPRING 8 1 15
19 |6B/197.1-8 THES WASHER 8 ] 15
20 |F25-01010104 RiEREH SCREW , CLAMP ) 67.5
20 | F25-01010102 B B CLAMP HANDLE 2 285
22 | F25-01010103 RREEFRGT RIVET y 45
23 | F4-01010003 R REA CLAMP PLATE 2 135
24 | F25-01010200 BEERARAH RIGHT BRACKET ASSY 1 720
25 [F25-01010315 AR RER ROD , BRACKET 1 195
26 | GB/T818-M5x6 A AN x 6 SCREW , PAN HEAD M3x6 1 15
27 | F25-01010314 REXERTE SPRING , TENSION 1 75
28 [F25-01010313 fE AL LEVER , ANGLE ORIENTATION 1 15
29 [F25-01010309 BEFREE BUSHING , HANDLE 1 45
30 | 6B/T7940. 1-M6 B 5K 3 i ATMG OIL, CUP M6 3 18
31| F25-01010002 BERIAtE BUSH , NYLON 2 15
3 | F25-01010003 BE4E WASHER ) 6
33 [ F25-01010302 WS4 WASHER , SEAL 1 45
34 | F25-01010303 AATGERNS x 20 HEXAGON BOLT 1 27
35 [ F25-01010317 e BUSH , PIN 1 135
36 |F25-01010316 RELERYH SHAFT , ANGLE BRACKET 1 27
37 | F15-01010001 R L BOLT, CLAMP BRACKET 1 126
38 |F25-01010101 ERBHR BRACKET , LEFT | 6375
39 [F25-01010100 ERRRRAH LEFT BRACKET ASSY 1 720
40 | F25-01010403 wHEE CONICAL SPRING 1
41 | F25-01010402 BHE L PLATE , PREVENT DESQUAMATION | 1 132
4)  |6B/T879. 2-3x10 BHEEHIx10 PIN , SPRING 3x10 1




|

F30 E i PAGE 03 0F 37

FAEER: | #21

PARTS NAME: | BRACKET 1

SN. PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SBEH  |EHET FHEAH (X0 SR EX HE S0 &t

43 [F25-01010401 A RALA ROD , LIMITATIVE ANGLE 1 "

44 |F25-01010400 A RALAT A 1 ROD ASSY, LIMIT ANGLE 1

45 |F25-01010005 NS x 255 LONG BOLT 1 60

46 |P25-01010006 BhEE TUBE , BOLT 1 51

47 |P25-01010308 RELEAH SUPPORT ASSY 1 150

48 |GB/T896-8 FoEs CIRCLIP § 1 15

19 [F25-01010305 YRRk H LONG SHAFT , BRACKET 1 375

50 |0B/T91-2x12 Foderx1 PIN , COTTER ¢ 2x12 4 15

51 |GB/T896-9 FotEo CIRCLIP ¢ ) 3

53 |F25-01010324 HREEAE () GASKET , NYLON 1 12

3 |F25-01010323 RERE TUBE , NYLON 1 12

¢ |F25-01010307-3 S Tk SHORT SHAFT , OUTER BRACKET | 1 33

55 |F25-01010307-4 RESEN LR (B) BRACKET , ANGLE LOCKED 1 36

56 [F25-01010304 HESERTE SPRING , TENSION ) 135

7 |F25-01010307-1 RESENAR ARM , TILT LOCK 1 9%

8 |F25-01010307- AESENIE (1) PLATE , TILT LOCK 1 375

59 [F25-01010306 KHEE TUBE , LONG SHAFT 1 12

60 [F25-08000007 FT MARK 7 1




PAGE 04 OF 37

ﬁ -~

- =

—~ | m

R =

A ==

%) =l ==

&ﬂAﬂx»}J ==
—

o) IR

| W | =

| =

~ [ve)

| =

| =

[

»’.m.a. K R




F30 Z¢ PAGE 05 OF 37
F@af (R
PARTS NAME; [ BRACKET 2
SN. PART NO. DESCRIPTION DESCRIPTION OTY PC | REMARKS
SBREE AR EHEH(FX) FHEAH (EX0 5 g0 4
I [cB/7889.2-M8x1.0  |AFIBERELERAAEERE 10 |LOCKNUT M8xl. 0 ) 15
2 [6B/197.1-8 T4ES WASHER 5 15
3 |F25-01020002 JiER 4 BOLT , DOUBLE HEAD ) 25.5
¢ |P25-01020001 B BRACKET , STEERING 1 870 L
F25-01020001 Bl R BRACKET , STEERING 1 825 S
s [F25-01000003 s A%l WASHER , ABOVE 1 18
6 [F25-01000001 REIR LR BUSH , ABOVE 1 15
7 [F25-01000002 FAEY B PLATE , FRICTION 1 6
8§ |0B/T5783-M8x30 7~ ARG x 30 BOLT Mgx30 3 9
9 cB/T93-8 BELES WASHER , SPRING 8 3 15
10 |F25-02000015 B B A PLATE 1 255
11 [F25-02000016 IR ¥ LONG BOLT ) 87
12 [F25-02030000 TABEEA DOVBLE HOLE SHOCK 4BSORBER ASSY | 1 168
13 [F25-00000005 Ak 2 HE RN NUT 4 16.5
14 [F25-00000001 REHIT SHELL , MOUNT DAMPER ) 216
15 [F25-00000002 EHRES NOUNT DAMPER , LEFT AND RIGHT ) 36
16 [F25-00000006 AABERMI0x120 BOLT ) 30
17 |6B/197.1-10 T4E10 WASHER 10 4 15
18 [F25-00000007 A AERNI0x 80 BOLT ) 225
19 |F25-02000002 W% TIGHTWIRE , EARTHING 1 36
20 [F25-00000003 HIRE 3 MOUNT DAMPER , FRONT 1 315
2 |F25-01000004 RELRTHE BUSH , BELOW 1 15 L
F25-010000048 RELRTHE BUSH , BELOW 1 15 S
22 |F25-01000005 THEWHE 0-RING 1 6 L
F25-01000003S THEWHE 0-RING 1 6 S
23 [F25-01000006 RERTHE VASHER , BELOV 1 12




F30 Z3H

PAGE 06 OF 37

Tifralr | #iA4
PARTS NAME: | STEERING

38




L ES PAGBOTORS]
FHRELH | BRAL
PARTS NAME: STEERING
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y PC| REMARKS
SBEE AR FHAH () FHAHRED e &M &
1 F25-01030101 kS THROTTLE CABLE ASSY ) 45
) |F25-01030002 WEHE 98 x 10x 140 TUBE , WAVE PLASTIC ) 45
3 |GB/T889.2-MI0x1.25  [AFEAEAEFAARARNICLY  [LOCKNUT MI0x1.25 1 16.5
£ [CB/TOITIMIONL DS | A AEENI0x 1,25 NUT M10x1. 25 1 105
5 [pis-01000013 FRRMER PLATE , HANDLE ORIENTATION | 1 3
6 |F15-01000011 FH#E () WASHER _HANDLE (LOW) 1 45
7 |F15-12000011 i1 MARK 11 1 3
g [F15-00000007 LSRR HANDLE , GEAR SHIFT 1 16.5
9 [F25-00000009 FHER LINK , SHIFT ROD 1 42
10 |6B/197.1-6 T4REo WASHER , PLAIN 6 ) 15
1 |F15-00000012 x5 SPRING , CLANP 1 3
12 [F15-00000009 WY 4E WASHER | WAVE 1 3
13 |F15-00000008 O 4% TUBE , FLANGE 1 18
14 |cB/T3783-M6x35 7~ K BRAME x 35 HEXAGON BOLT Méx35 1 3
15 |F15-01000012 HERLE WASHER , NYLON 1 45
16 |F15-01000008 HE4E WASHER ) 6
17 [F15-01000009 HERY 4B VASHER , VAVE ) 18
18 [F15-01000007 FHHz (B) BUSH , HANDLE 1 75
19 |F4-08000105 Tl MARK S 1 3
20 [F4-08000104 Tl MARK 4 1 3
2 |6B/T91-1. 6x12 Fro#el6x1) PIN , COTTER @i 6 x12 1 15
2 [F15-01030200 P77 1 e L4 1 BOLT 1 25.5
23 |F4-01090401 AR RA% STOPER , HANG ROPE ASSY 1 42
4 |T15-01020003 REF XA ENGINE STOP SWITCH ASSY 1 60
235 |6B/1848-10 MAE 10 SMALL WASHER 10 1 15
% |B/1827-215 FREAATL xS RIVET , SEMICIRCLE 2x5 1 15
7 |P4-01090301 B FRERE GRIP , STEERING HANDLE 1 45
% [F-01090302 BN FRRE RUBBER , HANDLE ] 27
29 |GB/T820-M5x25 R L AT x 25 SCREW M5x25 1 15
30 |F4-01090300 ERFREREAHE STEERING HANDLE ASSY 1 81
3 [F4-01090303 R INDICATOR THROTTLE 1 75
3 |Fa-01090007 E4%% SPRING , COMPRESSION 1 6
33 |P4-01090006 ita BUSH 1 3
3 |F15-01030005 TAIE R STAY 1 75
35 |6B/T5783-M6x20 7 F ARG x 20 HEXAGON BOLT M6x20 ) 3
36 |F15-01030001 B HANDLE STEERING 1 240
37 |F15-01030100 FAITFA LEVER , THROTTLE ASSY 1 84
39 [F4-01090003 BB EEY FRICTION 1 105
39 |GB/T6170-M6 ARG NUT M 1 15
40 |F25-01030001 ki 3 BRACKET, HANDLE 1 264




F30 24 M

PAGE (8 OF 37

AR

KEEERHK

PARTS NAME:

UPPER CASING

1)
SN. PART NO. DESCRIPTION DESCRIPTION QTY PC | REMARKS
SRS | EHRES EHZIR (P30 THBIR (D) E &0l &

1 |F25-02010001 HESE R GUIDE EXHAUST 1 975
1 |F25-02010002 HAE B 0IL SEAL 1 36
3 |Ras-02000011 HRSER GASKET, EXHAUST PIPE 1 60

4 [F25-02020000 HAREAN EXHAUST PIPE ASSY 1 225 L

F25-020200008 HAREAL EXHAUST PIPE ASSY 1 216 S
5 |F25-02000012 TH &4 PLATE, "V 1 255
6 |GB/T97.1-6 T4HES WASHER 6 7 15
7 | GB/T5782-M6x50 N BRGS0 BOLT M6x50 3 45
8 [F25-02000014 #AEEHE SEAL, EXHAUST PIPR 1 195
9 | GB/T818-M5x16 A L ATNSxL6 SCREW, PAN HEAD MSx16 ) 15
10 |F25-02000003 #AER CLAPBOARD, BXHAUST 1 105

11| F25-02000001 AERERE UPPER CASING 1 2280 L

F25-020000018 AERERE UPPER CASING 1 2235 S
12 | GB/T5783-M8x30 AL BOLT }i8x30 4 105
13 | 6B/T5782-8x80 A E18x80 BOLT M8x80 8 135
14| 6B/T818-Mox10 o A1 SCREW, PAN HEAD N6x10 1 15
15 | GB/797.1-8 T4ES WASHER 8 1 15
16 |GB/T97.1-5 THES WASHER 2 15
17 | GB/T5783-Mox14 AN FE R M6x14 BOLT Méx14 ) 15
18 |6B/T93-6 BHAE WASHER, SPRING ) 15
19| 6B/T818-M6x25 5 L ATM6x25 SCREW, PAN HEAD M6x25 ) 15
20| GB/T6170-M6 NG NUT M6 ) 15
20 [F25-00000200 KEREER MANTLE, UPPER CASING 1 408

22 | F15-12000004 1l MARK 4 1 3




F30 43

PAGE 09 OF 37

Fkas | WREAH
PARTS NAME: 0IL PAN
15 16 17 18
NG 19
~ <
~
'm\\\\\\m
11 11
SN. PART NO. DESCRIPTION DESCRIPTION QTY PC | REMARKS
SR | THRES THZIR (30 THEMR(ED B g0 | &1
1 |F25-00000100 R A% PLUG, 0IL LEVEL 1 45
) |F25-02010100 R AL RELIEF VALVE AUY 1 150
3 [F25-02010006 i gk GASKET, RELIEF VALVE 1 54
£ |6B/T97.1-6 THEf WASHER 6 15 15
5 | 6B/T5783-M6x25 ARG HEXAGON BOLT M6x25 13 3
6 |F25-02010200 HREA STRAINER, OIL 1 135
7 |6B/T5783-M6x16 N AERN6N6 HEXAGON BOLT Méx16 2 15
g |F25-00000014 R f88x12 PIN, DOVEL ) 6
g |F25-02000006 Wk 7 0IL SUMP 1 465
10 [F25-02010007 BE S HEXAGON BOLT 1 153
11 |F15-00000006 AL 6x1) PIN, DOVEL 2 4.5
17 |F15-04000003 HlREL R GASKET 1 6
13 |F15-04000002 HmEE BOLT, 0L DRAIN 1 21
14 | F25-02000007 Mo e JACKET, OIL DRAIN 1 75
15 | F25-02010005 it ANODE 1 16.5
16 | F15-07010009 AR % 5t SEAL. ANODE 1 3
17 [ F15-07010011 R EH COVER , ANODE 1 105
18 |GB/T97.1-5 THES VASHER § 1 15
19 | GB/T5783-M5x12 ANABRM x 1) BOLT Msx12 1 15
20 | GB/T5783-M6x20 7 M6 x 20 BOLT Méx20 ! 15
2| 6B/T97. 1-6 T4Ro VASHER 6 1 15
2 | F15-07010012 ARAE F PLATE , ANODE 1 45




Il ZEER

PAGE 10 OF 37

FH A4

KZ

PARTS NAME:

BOTTOM COWLING




F30 B+ PAGE 11 OF 37
4 | RE
PARTS NAME: BOTTOM COWLING
SN PART NO. DESCRIPTION DESCRIPTION Q1Y PC| REMARKS
pEEH bliE b FHAH () FHAH EX HE B0 4

L [F15-05000023 Vbl VASHER , VAVE 1 45
2| F25-03010000 MEH BT RAH LOCKING ASSY, TOP COWLING 1 78

3 | F25-03000015 THE Q1L 4017 VASHER 1 4.5
4 [F15-05000022 MEHEFRELEN BUSHING 4 1 3

5 | GB/T5783-M6x30 7 g #AM6x30 BOLT, HEXAGON M6x30 6 3

6 F25-03000006 REE DAMPER 4 3

7 | F25-03000007 WE B i BUSHING, DAMPER 4 15
8 | F25-03000002 KEF 4 SEAL, BOTTOM COWLING 1 36

9 | F15-05000003 i e RUBBER PLUG, QUADRATE 1 6

10 | F15-01000015 HIREFE JACKET, CABLE 1 6
11 | F25-03000003 G2 AR RUBBER PLUG, CIRCULAR 1 45
12 | F25-03000013 REBRN L RUBBER PLUG, ABNORMAL 1 45
13 [F15-05000017 VB IS SEAL, RUBBER 1 12
14 | F25-03000014 KENER COVER BOARD, BOTTOM COWLING 1 78
15| 6B/197.1-6 THE WASHER 6 3 15
16 [F15-05000008 T B4 A CLAMP A 1 6

17 | F15-05000033 THEERTE JACKET, LEVER 1 45
18| F25-03000005 A% NIPPLE, RUBBER 6 45
19 | GB/T5783-M6x20 N AERN6x20 BOLT, HEXAGON Méx20 1 3
20 | F25-03000019 UEIRAH BRACKET ASSY, TENSIONAL SPRING | 1 165
2 [ F15-05000026 GRS E SPRING, TENSION 1 6
20 | GB/T5783-M6x12 N E N6 BOLT, HEXAGON Mex12 1 15
23| F25-03020000 B4 Bpdlfr LOCKING ASSY, TOP COWLING 1 45
24 [F15-05000036 MEHEFRELED BUSHING B 1 3

25 | F15-05000009 R B A% NIPPLE, PLASTIC 1 3
26 | F25-03000001 KE BOTTOM CONLING 1 1614
1T | 6B/T93-6 BERES WASHER , SPRING 6 4 15
28 |F25-00000004 BALE BIG WASHER I 3

29 [F15-05000006 BEG TR SHEATH, VAVE 1 9
300 | F15-12000005 S MARK 1 3




I ZEER

PAGE 12 OF 37

AR

BHAR

PARTS NAME:

CONTROL SYSTEM

? ?— - —a
=

19




i ZEER

PAGE 13 OF 37

FHMAR | £HEG
PARTS NAME: CONTROL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y PC |RBMARKS
sE2 | 2442 FHLH ) LG () e 4 |4

I [F25-05000008 i Al B A LINK , ACCELEROGRAPH CONTROL 1 9

1 [F15-07000016 W TE R BEFE X JOINT ACCELEROGRAPH CONTROL 1 3

3 |6B/T3782-M6x55 7~ FRRRME x 55 BOLT M6x53 1 3

4 |6B/T97.1-6 T4H6 WASHER 6 6 15

s |6B/T96-6 A6 LARGE WASHER 6 1 15

6 [F15-07000012 TR B E BUSH , ACCELEROGRAPH ENFORCE 1 9

7 [F15-07000014 HI1TE NSRS PULLEY , PASSIVITY 1 6

g [F15-07000013 wIRTEL RS PULLEY , DRIVE 1 315

9 |6B/T5783-Mgx10 7 ARG x 10 BOLT Mox10 1 15

10 [F15-07000011 BHREEER BRACKET , CONTROL TIGHTWIRE ! 25.5

11 |cB/T5783-M6x25 KNG x 25 BOLT M6x25 4 3

12 |F15-05040002 R E BRACKET , SHIFT ROD ) 135

13 |F25-03030001 W BEE ROCKER , STOPPER 1 75

14 |F15-05040100 SOl ik LEVER , SHIFT ROD 1 79.5

15 |6B/T5783-M6x20 RN x 0 BOLT M6x20 1 3

16 |F15-05000031 Bk SPRING 1 16.5

17 |F25-03030002 THEENT SHIFT ROD 1 27 L

F25-030300028 FHEEA SHIFT ROD 1 255 S

18 |F15-05000035 EREE COLUMNED NUT 1 9

19 |GB/T6172. 1-M6 B NUT M6 1 15

20 [F15-00000012 14 SPRING 1 3

21 |6B/7879. 4-3x20 FRRARH RS 0300 |PIN | SPRING @8 x20 1 3




F30 253+ PAGE 14 0F 37

FAMAM | ATRERMK L B34 1
PARTS NAVE: | LOVER CASING & DRIVE 1

o-/l
&—!
o—1

&




FI0 4+t PAGE150F3]
FRBAN | ATEERMK ¢ Boh44 1
PARTS NAME: LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
5BEH  |BH4S EAR(FX) EEAHEX) §e ey | A
1 |6B/T3452.1-25. 8x2.65 |OF[B25. 8 2. 65 0-RING 25. 8x2. 65 ) 3
) |F25-04000017 Bawp iz TUBE , VATER ] 21 L
F25-04000017 Baikhe TUBE , WATER ] 19.5 g
3 |F25-040000016 RERHEH FIXED PLATE, WATER PUMP 1 54
4 |6B/75782-M6x40 ARG x 40 BOLT M6x40 4 6
5 [6B/T97.1-6 TH4ES WASHER 6 8 15
6 [F25-04050004 KEEHE DAMPER , WATER PIPE 1 45
T |F25-04050001 ET N SHELL , VATER PUMP 1 36
8 [F25-04050002 KERR SHELL , INNER 1 132
9 |P25-04050003 AER7BROY T HE 0-RING 1 6
10 |F25-04050000 KRR SHELL ASSY, WATER PUMP 1 174
11 |F25-04040000 AR RAH IMPELLER ASSY 1 63
12 [F25-04000014 MR OUTER PLATE 1 1035
13 |GB/T5783-Mx25 ARG x 25 BOLT Mox25 ) 45
14 |6B/197.1-6 T4 VASHER 6 ) 15
15 [F2s-04000012 0 B PLATE , 0-RING 1 75
16 |F15-06020004 P EHE 0-RING 1 3
17 [F25-04000013 i€ WATER SEAL 1 45
18 |F25-04000007 FAH 04x10 PIN, DOVEL 3 45
19 |F25-04000008 Boh BASE , DRIVE SHAFT 1 135
20 |F25-04000009 FHEHE SEAL 1 225
2 [F25-04010003 I 5 522366 OIL SEAL ,DRIVE SHAFT ) 36
22 |F25-04010000 Raphuti DRIVE SHAFT ASSY | 1776 L
F25-040100008 oAt DRIVE SHAFT ASSY 1 1740 S
23 [F25-04000015 LR SEMICIRCULAR KEY 1 15
24 [HR32004K7 BodEERT A HOUSING, BEARING 1 150
25 [F25-04000003-1 Baiak g (4 0.72£) SHIM(t: 0. Tom)
F25-04000003-2 BahiER k (1:1.02X) SHIM (t: 1. Onm)
F25-04000003-3 BahmiERk (1 1L1£X) SHIM (t: 1. 1nm)
F25-04000003-4 Bapisaf k(1 1EX) SHIM(t: 1. 2nm) 7.5/
F25-04000003-5 BaiaR g (132X SHIM(t: 1. 3m)
F25-04000003-6 Batakh (1 1L4ZR) SHIM(t: 1. 4mm)
F25-04000003-7 Baiakh (152X SHIM(t: 1. Smm)
F25-04000003-8 Bafakh (162X SHIM(t: 1. 6mm)
26 [F25-04000002 KREEE BUSHING , NYLON 1 255
27 |F25-04030000 TR AH CAM ASSY, SHIFT ROD 1 66 L
F25-040300008 AR CAM ASSY, SHIFT ROD 1 63 g
28 |F4-03000023 EHLEE PLUG, HOLE 01IL 1 105
29 |F4-03000024 EHIEELE GASKET ) 3
30 |6B/T889. 145 TR 2B SM AR EEES NUT, LOCKING NS ) 15
3 [F25-04000023 #AK 0B WATER INLET 'B" ] 9
3 [F25-04000031 HiadE PLUG, DRAIN 1 25 5
33 |F25-04000001 ATRERHK LOWER CASING 1 1866




L ES PAGE160F37
FHELH: | ATRERK & B4
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
SBEE (AR FHAH () FHAHED & s | &
34 |GB/T5782-M6x35 7~ fEEAMG X 35 BOLT Mgx35 | 6
35 |0B/T861.1-6 K4t S4B 6 WASHER , LOCKING 6 1 15
36 |F15-06000004 KT EERHR ANODE, LOVER 1 120
37 |B/T3783-M6x20 A M6 x 20 BOLT Méx20 | 3
38 |F25-04000021 ek k-3 TAB, COURSE 1 12
39 |GB/T820-M5x30 L L EATIG x 30 SCREW, PAN HEAD M5x30 1 15
40 |F25-04000022 H#ADA WATER INLET "A" | 15
41 |F25-04000006 N ER NUT, PINION | 30
42 |F25-04000005 Mt PINION 1 2055
43 |F25-04000004-1 EAERERF (t:108%) | SHIM(t: 1. Onn)
F25-04000004-2 FHESBERR (:1L1ZX) | SHIM(t: 1. 1m)
F25-04000004-3 ERESERR (:1.02%) [ SHIM(t: 1. 2nm) 754
F25-04000004-4 EREBERR (1324 | SHIM(t: 1. 3mm)
F25-04000004-5 ERERERR (1L4ZX) | SHIM(t: 1. 4om)
44 |HR 30205 7 R%ERTHA TAPER ROLLER BEARING 1 135
45 |F25-04020000 EAE A% GEAR, FORWARD | 345
46 [F25-04060003 N CLUTCH, DOG 1 375
47 |F15-06070004 BoBH PIN, CLUTCH 1 6
48 |F15-06070005 BABER RING, CLUTCH 1 3
49 |F25-04060006 THEE PLUNGER, SHIFT 1 9
S0 |F25-04060002 BARUE SPRING, CLUTCH | 45
ST |F25-04060001 Lzt SHAFT, PROPELLER 1 1410
52 |F25-04060007 ElEh g PLATE, REVERSE GEAR | 6
53 |F25-04060000 Rt PROPELLER SHAFT ASSY 1 1740
54 [P25-04070004 5 GEAR, REVERSE 1 345
55 |F25-04070005-1 BRERERE (t:1.02%) | SHIM(t: 1. 0mn) )
F25-04070003-2 BRERERE (1L 1Z%) | SHIM(E: 1. lm)
RIS-04070005-3  [BBERARE (102X |SHN(: 1. m) ) °
F25-04070005-4 J%ﬂkiﬁﬂ% B 132K [SHIM(t: 1. 3mm)
56 |F25-04070002 ATEERKEHEA 0-RING A 1 V|75
ST |6B/T276-6006/P6 Rl kA BALL BEARING 1 57
5§ |F25-04070001 KTEERKE COVER, LOWER CASING 1 195
59 |6B/T290-HK2016 R4 A 26x20x16 ROLLER GEARING | 9%
60 [F25-04070006 HE0x34x6. 5 0IL SEAL ) 36
61 |F25-04070003 ATREREE0YED 0-RING B ) 6
62 [6B/T5783-M6x20 7 B AN6x20 BOLT Méx20 ) 45
63 [F25-04070000 AT RERE R4t COVER ASSY, LOVER CASING | m
64 |6B/T290 F-2020 HA A NEEDLE BEARING 1 147




F30 S+ 3t

PAGE 17 OF 37

FHMAN | ATRERME L BHE4 )

PARTS NAME: | LOWER CASING & DRIVE 2

12

9
§
1

SN. PART NO. DESCRIPTION DESCRIPTION QTY PC| REMARKS
SREB | FHRS THRR (P30 THZIR (XD E | &1

L |F15-00000006 A4 ¢ 6x12 PIN, DOWEL ) 45

1 [F25-02000019 RELE WASHER, NYLON 1 4.5

3 |F25-02000004 K% TUPE, VATER 1 82.5 L

F25-02000004S K& TUPE, ATER 1 76.5 S

4 [F25-02000005 KER A GASKET, WATER PIPE 1 6

s [6B/197. 1-10 THE10 VASHER 10 4 15

6 [F25-00000011 ML 0x 1. 25x35 BOLT 4 19.5

T [F25-04000024 Y SPACER, PROPELLER 1 108

8 [F25-04080000 Bkt PROPELLER ASSY 1 720

9 |F25-04000025 pi: it SPACER 1 78

10 |6B/T97.1-14 THE 1 WASHER 14 1 8

1T {F25-04000027 LTk NUT 1 495

12 [6B/T91-3. 2x25 F o435 PIN, COTTER ¢ 3. 2x25 1 15




IR

HEL:

i PAGE180F37

FakAf | 85

PARTS NAME: ELECTRICAL

SN, PART NO. DESCRIPTION DESCRIPTION OTY PC | REMARKS
$E50 | 2#5% B4R () AR ER ¥ e | b
1 |GB/T6563-M6x45 NI BN x 45 | SCREW , LOCKED M6x4s 3 6
2 [GB/T97.1-6 THEo WASHER 6 § 15
3 |F25-05090001 BRE S C.D.I. UNIT ASSY 1 1080
4 [F25-05090002 EXGRAE C.D.I. LINE ASSY 1 198
5 [6B/T5783-M6x25 7~ f A6 x 25 BOLT M6x25 3 3
6 |F25-05090005 EXBSHE B E BUSH , IGNITION 3 9
7 |F25-05090004 EXBERRE BUSH , DAMPING 3 3
8 |F25-05090003 EKERE R BRACKET , IGNITION UNIT 1 58.5
9 [F25-05120000 BEAAH HIGH PRESSURE ASSY 1 444
10 |GB/T5783-M6x30 A ERM6x30 BOLT Méx30 1 3
11 |F25-05000016 REEE CLAMP , NYLON 1 4.5
12 |DPR6EA-9 NGK KLE SPARKPLUG ) 66
13 |F15-07010103 Mk nfERE 0IL PRESSURE SENSOR 1 42
14 [F15-07010101 BhTE JACKET | INSIULATION 1 6
15 [F15-07010102 RR4% LEAD WIRE ASSY | 9
16 [F25-05010200 BEBAE TEVPERATURE CONTROLLER ASS'Y | 1
17 [F25-05010201 BEE TEMPERATURE CONTROLLER 1
18 |F25-05010202 BEEFE BUSH , TEVPERATURE CONTROLLER | 1
19 [F25-05010203 BEBE R PLATE , TEMPERATURE CONTROLLER | 1
20 [HT-25% 60 REALA BAND NYLON 1
21 |GB/T5783-M6x12 NAER Mo 12 BOLT M6 x 12 1




Il ZEER

PAGE 19 OF 37

AL

#5A%

PARTS NAME:

INTAKE




F30 Z4 PAGE 20 OF 37
zukss | #4554
PARTS NAME: | INTAKE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y PC| REMARKS
SBEE  |EHRS FHAR () FHARED HE 0| £
1 [F25-05080100 HAHE A SILENCER ASSY, INTAKE 1 54
) [F25-05080009 B A% # LB BREATHER ASSY 1 9
3 iT-3. 6x150 AL CLANP 6 3
& [F25-05000031 HAE § 201050 HOSE 1 105
5 F25-05080006 EA%8 HOSE 1 24
6 F25-02000018 EA%E# kA PIPE, JOINT 1 33
7 (B/T5782-M6x100 AR ER MOX100 BOLT, HEXAGON M6x100 2 6
8 [F25-05080004 #AKEBRRE RUBBER, SEAL 1 105
9 F25-05080005 HAHTEEE FLANGE 1 25.5
10 |F25-05000011 B4 Y E 0-RING ) 3
1 [F25-05000009 B4k INSULATOR 1 9
12 [F25-05060001 FARE B MANTFOLD 1 60
13 [F25-05060002 FAMAR INSERT 1 75
14 [F25-05060003 HAME B HE GASKET, NANIFOLD 1 6
15 |B/T97.1-6 T4Eo WASHER 6 5 15
16 [GB/T5783-M6x25 AN RER NXDS BOLT, HEXAGON M6x25 3 3
17 [H1-3.6x250 RAEAE CLANP | 3
18 [F25-05080008 BA%C H0SE 1 30
19 [F25-05080007 EREE it 20 BREATHER ASSY ) 9
200 |F25-02000017 EAEA HOSE 1 27
2 [F25-05070000 o & K ik CARBURETOR ASSY 1 1305




F30 Rtr 3

PAGE 21 OF 37

S i s i B
PARTS NAME: | CYLINDERGCRANKCASE




F30 Z 3t

PAGE 22 OF 37

EHfst | Abhhsg
PARTS NAME: | CYLINDERKCRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
sBEE | RS FHAH () FHAHED & &9 | A

1 | F25-05010000 HAkALE A% CRANKCASE ASST | 3450
2 | F25-00000014 EALH 0 8x12 PIN, DOVEL ) 6
3 | 6B/T3782-M6x35 FAERN6K3S BOLT, HEXAGON M6x35 6 6
4| 6B/T5782-M8x80 7~ f 18NS0 BOLT, HEXAGON M8x80 6 135
5 [F25-05000007 TR CRANKCASE 1 114
6 [GB/T3452.1-97.5x1.8 | OB 97.5x1.8 SEAL 97.5x1.8 1 75
T | GB/T5783-N6x20 A AERNEX20 BOLT, HEXAGON M6x20 4 3
§  [F25-05010108 R IR S GASKET, BREATHER COVER 1 7.5
9 [F25-05010109 L EEI COVER, BREATHER 1 18
10 | 6B/T5783-M6x20 N AERN6X20 BOLT, HEXAGON M6x20 4 3
1T | F2-05010106 AR HANGER, ENGINE ! 225
12 | GB/T5782-M8x35 A AER M8Y35 BOLT HEXAGON M8x35 1 6
13 | F15-04000002 i8R g BOLT, 0L DRAIN 1 21
14 | F15-04000003 MRk WASHER 1 6
15 | F25-00000013 KoL GASKET, ENGINE 1 190.5
16 | P4-04000030 W% XED SPRING, FUEL PIPE'B' 1 3
17 [F15-07010023 M EER 0IL CLEANER 1 78
18 | F4-04000036 TiRE THERMOSTAT 1 96
19 | F15-07010022 HiE R GASKET, THERMOSTAT 1 o
20 | F13-07010021 TEBER COVER, THERMOSTAT ] 255
2 | 6B/T5783-M6x25 AERN6YS BOLT M6x25 ) 3
2 |6B/197.1-6 THES WASHER 6 17 15
23 | 6B/197.1-8 THES VASHER 8 7 15
4| F25-05010113 AR & NIPPLE, HOSE | 255
25 | F25-05010107 ip &2l CLEANER 1 15
26 | F25-05010112 HAEM OUTER COVER, EXHAUST 1 105
27 [ F25-03000008 AEA HOSE 1 15
28 | HT-2. 560 i CLANP 5 15
29 | F15-05000011 -# THREE-WAY PIPE 1 6
30 [F25-03000011 KEC HOSE 1 2%
30 | F25-03000009 KB HOSE 1 225
32| F15-07010003 HEat BOLT, UNION ! 30
33| F25-05010111 BE LR HE GASKET, EXHAUST OUTER COVER 1 45
34 | F25-05050100 Bkt CYLINDER HEAD ASSY 1 2124
35 | F25-00000014 T4 ¢ 8x12 PIN, DOWEL ) 6
36 | F25-05040000 b GASKET, CYLINDER HEAD 1 210
3| F25-05050104 Al13%E VALVE GUIDE BUSH 4 ]
38 | F15-07040105 CHELES CIRCLIP, GUIDE BUSH 4 15
39 | GB/T5783-M6x25 A ER ) UR BOLT, HEXAGON M6x25 3 3
40 [ F25-05000002 YNt & )N BOLT, FLANGE 6 18
41 1 F25-05000005 EhLE COVER, CYLINDER HEAD 1 120
42| F25-05000004 AlLERHE SEAL, CYLINDER COVER 1 39
43 |GB/T5783-M6x20 7~ f K EARM6XD0 BOLT, HEXAGON M6x20 5 3




F30 Rfr 4t

PAGE 23 OF 37

SHL A | AlhiiR
PARTS NAME: | CYLINDER&CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION QTY PC | REMARKS
5BEE | RS FHLEH () FHAH (EX) HE M| i

4| 6B/197.1-6 T4RS WASHER, PLATE § 10 15
45 | F15-07050004 PwoZ PLUG, OIL | 105
46 [ 7AS0 F404-31-025 o EHE 0-RING 1 3
47 | F25-05050007 bt R AL A 4 GASKET 1 3
88 | F25-05030006 4 SR fr g2 BOLT 1 15
49 [F25-02010005 i ANODE ) 16.5
S0 | F15-07010009 AT S GROMMET, ANODE ) 3
S | F15-07010011 AR EH COVER, ANODE ) 105
2 [ F15-07010012 BARGUE R PLATE, ANODE ) 45
53 0B/T5783-M6x20 ~ A AN6X20 BOLT, HEXAGON M6x20 ) 15
54 | 6B/T5783-M5x12 7~ ARNSX1) BOLT, HEXAGON M3X12 ) 15
55 | 6B/197.1-5 TS WASHER, PLATE 5 2 15
56 | F25-05000003 THEY WASHER, PLATE 6 3
ST | F25-08000005 Tl SIGN 5 1 3
¢ | 6B/T5783-M6x35 N FERNGY3S BOLT M6x35 7 3
9 | F25-05010103 34 TAM 34" 1
60 F23-05010104 EEL TV 1/2" 1




HELES PAGE 24 OF 37
FaM4R | adpEE
PARTS NAVE: | CRANKSHAFTAPISTON

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
R AR () FREH () e ey |4

1| F25-05020001 i CRANK SHAFT | 2400

2 | F25-05020002 EDER 0IL SEAL B 1 57

3 | F25-05010302-1 M MAIN BEARING 6 bwﬁ UR: BROWN
F25-05010302-2 A MAIN BEARING 6 f

4| F25-05020204 ERER BOLT, CONNECTING ROD ) 135

S [ F25-05020203-1 EHHR PLANE BEARING, CONNECTING ROD ) o | RBLACK
F25-05020203- EHHR PLANE BEARING, CONNECTING ROD )

6 [ F25-05020101 EE PISTON ) 120

7 | F25-05000105 EEH PIN, PISTON ) 27

§ | F25-05020106 EEHEE CIRCLIP 4 3

9 | F25-05020102 CES)! PISTON RING I )

10 | F25-05020310 T A CON-ROD ASSY, BALANCE ! 270

11 | F25-05020301 ThhbE PISTON, BALANCE 1 246

12| F25-05000026 e NUT 1 25

13| F25-05020002 kR 0IL SEAL A 1 54

14| F25-05020103 EERI PISTON RING [I ! 58

15 | F25-05020104 bW COMBINA OIL RING )

16 | F25-05020100 EERAY PISTON ASSY ) 255

17| F25-05020200 R ROD, CONNECTING ) 234




P30 S F M

PAGE 25 OF 37

ks | AN
PARTS NAME: | VALVB

S, PART . DESCRIPTION DESCRIPTION QT PC | REIARKS
SBEE | RRT FHAH () FHAHEX) HE en| 4

1 F25-05050001 #57 VALVE, INTAKE ) 84

2 | F25-05050002 #A VALVE, EXHAUST ) 84

3| F25-05050003 CRET S SEAL, VALVE SPRING 4 3

4| F166-010003 AT SEAL, VALVE STEM 4 15

s | F25-05050005 Klsg SPRING, VALVE 4 135

6| F15-07040006 ENRERE RETAINER, VALVE SPRINGRE 4 15

T | F15-07040007 AllREH COTTER, VALVE 8 8

§ F15-07040303 AT SCREW, VALVE ADJUSTING 1x4

9 | F15-07040304 HERE NUT x4 165 |

10| F25-05050301 &g ROCKER x4

11 | F25-05050009 LB HE TR PLATE 4, BOLT STOPPER 2 105

12 | F25-05050011 BEHRAEER SPRING 1 15

13| F25-05050019 ERHA A 2R BOLT : 9

14 | F25-05050008 EEH SHAFT, ROCKER 1 360

15 | F25-05050012 BEBEF KD PLATE B,BOLT STOPPER ! 105

16 | F25-05050300 e ROCKER ASSY 4 i




F30 S PAGE260F37
6 TakLH: | WE
PARTS NAME: 0IL PUMP
§/9
/17
5 Ozmmll
| >
N 11 SN Ny
4
! 14
|
|
)é 1
D \IPE S i
X\ Q};ﬁﬁ-ﬁ;w
!
SN, PART NO. DESCRIPTION DESCRIPTION oy PC [Rewanis
sBEn | RS AR (X FHLHRED HE &0 (45
1 F4-04000019 e KEY, VOODRUFF 1 9 45, 3x13
) F25-05050400 TR % 0IL PUMP ASSY l 288
3 F25-05000021 RS BELT PULLEY, TIMING 1 150
4 F25-05050016 Mok R4 PIN, DOVEL 1 45 5x3. 8
5 F25-05000022 FHTHEAE BUSH, SPRING 1 45
6 | F25-05000023 EREH BELT, TIMING 1 390
7 F25-05050013 BRG] 0-RING A 1 3 11, 6x1. 22
8 | F25-05050014 HE ROV ED 0-RING B 1 3 13, 8x1.9
9 (B/TS785-M10x1. 25x40 | 75 2 #LAAM10x1. 25%40 BOLT M10x1. 25x40 1 225
10| F25-05050018 N4 WASHER, PLATE 1 9
11 | F25-05050017 Ntk BELT PULLEY, DRIVEN | 126
12 | F25-05050015 TR EC 0-RING C 1 3 33 5¢1.9
13 | F25-05050021 s Bk 3TXS0XTR 0IL SEAL 1 36
14| F25-05050200 hER R CAMSHAFT ASSY 1 588
15 | 6B/T5782-M6x35 7~ f B ARN6 X3S BOLT M6x35 4 3
16 | 6B/197.1-6 T4E6 WASHER, PLATE 6 4 15
17| 6B/T97.1-10 THE10 WASHER, PLATE 10 1 15




F30 43t

PAGE 27 OF 37

AT | BER4
PARTS NAME: | FUEL 1

SN PART NO. DESCRIPTION DESCRIPTION OTY PC | REMARKS
SBEH RS FHAR () FHAH (EX) HE &9 | &
1 |F4-05000200 Wb LA FUEL PIPE TIE-IN ASSY 1 84
1 |6B/T97.1-6 46 WASHER 6 1 15
3 GB/T5783-M6x25 A RN x 25 BOLT M6x25 1 3
4 |F4-04000030 e %D SPRING, FUEL PIPE '"B" ; 3
5 |F25-03000012 WHEA PIPE , FUEL "A" 1 27 D10xP5x550
6 [F25-03000004 O ERS PIPE, WAVE 1 12 O12x120
T [HT-2.5%60 RAEALH CLAMP 6 3
8 |F15-07080000 AR FILTER ASST 1 585
9 [F15-07080002 R (UP , FILTER 1 9
10 |6B/T3450.1-30.5x1.8  [ARE 4 E ¢ 30.5x 1.8 WASHER ,CUP FILTER ¢32.5x1.8 | 1 3
11 |F15-07080001 IR ELEMENT, FILTER 1 6
12 [6B/T6170-V8 vk sl NUT M8 1 15
13 |F25-05000029 KLE PIPE, WAVE 1 165 D12x300
14 |F25-05000012 Wie PIPE, FUEL 1 24 | OLxO5K350
15 |F25-05000033 G PIPE, WAVE 1 12 O12x120




F30 E43t PAGE80F37
FHELR: | REA4L 1
PARTS NAME: FUEL 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
SBEE AR FHAR () FHARED HE | i

16 [F25-05000032 HRMEE ) HOSE 1 21 | O10x@5x180
17 [F25-05000018 R E R BRACKET, FASTNESS 1 375

18 |6B/T3783-M6x30 A FERMEx30 BOLT M6x30 ) 3

19 [B/197.1-6 T4Eo WASHER 6 ) 15

20 [IB/17757.0-24. T3 1 | HE . T 31 0-RING 24.7x3.1 1 3

2 |F25-05130000 Wi R A FUEL PUMP ASSY 1 300

20 |F25-05130004 HE PLUNGER 1 36

23 [F25-05130003 HERE SPRING , PLUNGER 1 45

24 [F25-05130001 R SEAT, FUEL PUMP 1 45

25 |GB/T6170-M5 A AERNS NUT M5 4 15

26 |F25-05130002 FERE SPRING, DIAP HRAGM 1 45

27 |6B/T309-4x16. 5 A b 4x16.5 ROLLER NEEDLE ¢ 4x16. 5 1 45

28 |F25-05130100 st DIAP HRAGM ASSY 1 9%

29 |F4-04090011 IR B EATM3XS SCREV, VALVE ) 15

30 |6B/T848-3 NEES SMALL WASHER 3 ) 15

3 |F4-04090005 ARk PLATE ) 6

32 | GB/T6170-M3 ~AEE NUT M3 ) 15

33 [F25-05130201 i FUEL PUMP SHELL 1 63

34 |F25-05130003 tRE DIAPHRAGM, TOP 1 15

35 |F25-05130006 MHRETHE SEAL , FUEL PUP 1 45

3 |F25-05130007 iz COVER, FUEL PUMP 1 25.5

37 |GB/T818-M5xd45 7 A L EATNSx4S SCREW, PAN HEAD M5x4$ 4 3

3 |68/197.1-8 THES VASHER 8 1 15

39 |6B/T5783-M8x14 A NS x 14 BOLT M8x14 1 3

40 |F25-05000017 ST BRACKET , FILTER CUP 1 225




F30 S PAGE 29 0F 37

FHAM |R9E

PARTS NAME: [ STARTER

I —

=
oo

S — — ——
Ve




F30 Z4F PAGE300F37
Taksk | 29E
PARTS NAME: | STARTER
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
5828 | BHE? BRAH (530 AL ED 1E 4 | 4
1 [F25-05160000 R B4 STARTER ASSY 1 1140
2 [6B/T5783-M6x25 B MNoxLS BOLT M6x25 4 3
3 |6B/T97.1-6 T4H6 WASHER, PLATE 6 9 15
4 [F25-05160100 R BT AH CASE, STARTER 1 420
5 [F25-05160003 Hmgs SPRING, ARRESTER 1 45
6 [F25-05160005 RS SPRING, TENSION 1 3
7 [F25-05160001 Hp 2 ARRESTER 1 75
8 [F25-05160006 o BB € EH ARRESTER, CHANGELESS ! 9
9 |GB/TS285-FST4. 8x26 |75k B BUEEATST4. 8x26 (FAY) [SCREW, TAPPING ST4. 8x26 3 15
10 |F25-05160004 LEERT PAWL, DRIVE 1 6
11 |F25-05160301 R WHEEL, START-UP 1 210
12 |F25-05160304 RS R | PAWL, DRIVE SPRING ) 45
13 [F25-05160305 o Fi PAVL, DRIVE ) 21
14 6B/7896-6 FokEe CIRCLIP 6 ! 15
15 |F25-05160018 EREL PLATE, DRIVE BOLT 1 30
16 [F2s-05160017 R EH PLATE, DRIVE ! 19.5
17 [P25-05160016 R EREE SPRING, DRIVE PLATE 1 3
18 |F25-05160014 W REE SEAT, SPRING ! 255
19 [F25-05160013 WHEEERES S CUSHION, SPRING, SEAT 1 6
20 [F25-05160009 e AXES, PUTTEY 1 24
20 |oB/T5783-6x30 Yk §ialell BOLT Mox30 1 3
20 [6B/15287-6 RAAES WASHER, OUTSIZE 6 1 3
23 [F25-05160008 Rop& RS PUTTEY, STARTLING ! 12
24 [F25-05160019 BEm S ¢ 5kl 68% START LING 1 18
25 [F25-05160012 iy £ JACKET, RUBBER 1 6
26 [F4-04130102 R FHE COVER 1 45
2 [F25-05160021 FHEE B DAWPING 1 3
28 [F25-05160501 R FH HANDLE, STARTER 1 18
29 [F25-05160401 #ipe FRAME, STARTER ! 6
30 [6B/T5783-M6x10 g #Nex10 BOLT Méx10 ) 15
31 [F15-00000012 F£01.8 SPRING 1 3
3 [F25-05000028 w7 BE R STAY, CABLE COMP 1 75
33 |6B/T5783-M5x12 A AMSx1) BOLT M5x12 1 15
34 [F25-03160002 ££01 SPRING 1 3
35 |6B/T96-5 KHES BIG WASHER 1 15
36 |GB/170. 1-M8x12 byl pialthe) BOLT M8x12 3 6
37 [F25-05000027 Hiplha JUNP START, AXES 1 180
38 [F25-05000026 i i NUT, FLYWHEEL 1 24
39 |F25-05000025 HhERHE VASHER, FLYWHEEL NUT 1 9
40 |F25-05150000 Than FLYWHEEL SAAY 1 762
41 [6B/T70. 1-M5%25 K7~ RSx5S BOLT M5x25 3 15
1 [F25-05140000 BB EEA STATOR ASSY 1 176
43 |F25-05000034 W4E D8x90 RIPPLE JACKET 1 4.5




F30 ZEF4 PAGE310F37
FHHAR: | RAE
PARTS NAME: | STARTER
SN PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
SBEE | RERS FHAR () FHEAH (EX0) HE | #i

44 |6B/T3783-M5x16 R E5xL6 BOLT Mx16 ) 15

45 |GB/197.1-5 T4ES WASHER, PLATE § ) 15

46 |F25-05110000 R A EA (0IL, PULSER 1 294

47 [F25-05000024 TR+ H% KEY, SEMISIRCLE FLYWHEEL 1 9

48 |GB/T5783-M6x20 A RM6x20 BOLT M6x20 ) 3

49 |6B/193-6 BEAE WASHER SPRING 6 2 15

s [T, 5x60 RAAH60:L. 5 CLAMP 1 3

51 [F15-05160402 KB SEAL, FROTHY RUBBER | 48

57 [F25-05160403 Foth N0G, UNCORK 1 10.5

53 [F15-07130303 ke SUMP INDICATOR LIGHT 1 15

54 |6B/7848-5 AU ES SMALL WASHER 3 15

55 |GB/T889. 16 EARBSENASSERNG  [LOCK NUT Mg ) 15

56 |F25-05110001 BhEk INSULATED PLUG ) 3

57 |F25-05160200 o B A CABLE COMP, STARTER STOP 1 54

5§ [F25-05160015 W HE SPRING, VOLUTE 1 285

59 |F25-08000006 k6 MARK 6 1

60 [F25-08000105 RIS MARK $ 1 93

61 |F25-12000012 iy MARK 12 {




P TEER

PAGE 32 OF 37

ZHHA R

eSS

PARTS NAME:

TOP COWLING ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY PC | REMARKS
SRS | FHRES FHRR (P30 THBIR(ED) He e &
1 |F25-06000000 TEAH TOP COWLING ASSY 1 1704
2 [F25-06000001 & TOP COWLING 1 170
3 [F25-08000001 ! MARK 1 1 126/

4 |F25-06000007 kB FLAT BOLT ) 225
5 |F25-06000005 e # A LUSHION, BACK POTHOOK 1 6

6 |F25-06000100 FHAAY BACK POTHOOK ASSY 1 975
T |6B/T6184-6 AR R4 SRS NUT Mo 4 15
8 |F25-06000003 NEREERE COVER, TOP COVLING MUFFLE 1 81

9 |F4-06000004 i WASHER, RUBBER 4 15
10 |GB/T845-STS.5x19 |+ B4 K FSURATSTS. 5x19  |SCREV, PAN HEAD STS. 5x19 4 15
11 |F25-06000002 MEZ KA SEAL 1 135
12 |F25-06000004 WY POTHOOK, FRONT 1 60

13 |F25-06000006 i LB FLAT BOLT "B ) 225
14 |F25-08000002 k2 MARK 2 1

15 |F25-08000003 R MARK 3 |

16 [F25-08000004 Tk MARK 4 1




HELES PAGE 33 OF 37
FHELH: | e
| PARTS NAME: | FUBL TANK

SN, PART 0. DESCRIPTION DESCRIPTION o PC [Revirks
sEE8 | 2142 EALH (430 TRAHK (0 e & |4

I |F15-09000000 WE BB 0IL TUBE ASSY | 180

2 [F15-10000000 ki FUEL TANK ASSY 1 660

3 [F15-10010000 WA = A COVER ASSY, FUEL TANK 1 105

4 |6B/T818-M5x16 TFEELETN <16 SCREW , PAN HEAD M5x16 4 15

5 |6B/197.1-5 THES VASHER § 4 15

6 [F15-10020000 WEITRK OLEOMETER ASSY 1 216

T [F15-10000003 At GASKET 1 45

8 |F15-10000002 AR M STRAINER 1 9

9 [F15-10000001 i RN FUEL TANK 1 354




PAGE340F37

APPENDIX 1 (REPARE KIT)

F30 A3

PARTS NAME:




F30 4 PAGRISOR3T
FRHAR | WRLUBES)
PARTS NAME: | APPENDIX 1 (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SBEH | R4S AKX FHAREN hE | &

1 |F25-05080004 #AHEERRE RUBBER SEAL 1 10.5
2 |F25-05000011 b B Rk 0H B 0-RING 2 3
3 |F25-05060003 #AHEETHE GASKET , MANIFOLD 1 75
4 |F25-05050021 b 4 3 0IL SEAL | 36 37x50x TR
s [P2s-05050007 O3 SR A b GASKET | 3
6 |F25-05040000 Al GASKET , CYLINDER HEAD 1 210
7 |F15-04000003 0k e WASHER 1 6
g |F2s-05010108 W A B A GASKET , BREATHER CONER 1 75
9 [F25-05020003 4 4B 0IL SEAL B 1 57 43x 55 x 6R
10 [F25-05000024 j& Sk KEY , SEMICIRCLE FLYWHEEL | 9 | 4.8x6.5(0) x16
1 |F25-05020002 4 3 0IL SEAL 4 | 54 | 354685 6L
17 |6B/T3452.1-97.5x1.8  [0F B4 EIT. 5x 1.8 0-RING 97. 5x1. 8 | 75
13 |F25-05050014 iREAE) 0-RING B 1 3 13.8x1.9
14 |F25-05050013 HE RO EA 0-RING A 1 3 11.6x1.22
15 |F25-05050015 A 0-RING C 1 3 33.5%1.9
16 [F25-05010111 A ER B GASKET , EXHAUST OUTER COVER | 1 45
17 |F25-00000013 RAREH S GASKET , ENGINE 1 192
18 [F15-07010022 TEEY GASKET, THERMOSTAT 1 9
19 |UASO F404-31-025  |mibmEOWE 0-RING 1 3
0 |IB/TITST. 004 x5 1 [0 R E B4, X 3.1 0-RING 24.7x3.1 1 3
0 |F25-05000004 EHLERHE SEAL, CYLINDER COVER 1 39




PAGE 36 OF 37

F30 {3t

—
—
—
=]
£y
==
-
=¥
3
—| =
mm: —~
= =
SN
= | =
[N =
S (=)
= E
i
= | =
| =
—]
| =
Sandl N
| Sl
\mp (===
' —
B | &S




F30 23t

PAGE 37 OF 37

FHRAR: | WR2BEY
PARTS NAME: APPENDIX 2 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION OTY PC | REMARKS
5BEL | AR5 FHAH () FHEAH (EX) & £ | i
1 [6B/T3452.1-25.8x2. 65 |0F 5. 8 % 2. 65 0-RING 2. 8x2. 65 ) 3
) [F25-02000005 KERWHERE GASKET, WATER PIPE 1 6
3 |F25-04050004 KEEHE DAMPER, WATER PIPE 1 45
4 |F25-04050002 KEAT SHELL , INNER 1 132
5 |F25-04050003 KEFHROY T HE 0-RING 1 6
6 [F25-04040000 KA B4 INPELLER ASSY 1 63
7 |F25-04000014 UNEL OUTER PLATE 1 1035
g |F25-04000013 K WATER SEAL 1 45
9 |F15-06020004 0T E 0- RING 1 3
10 [F25-04000009 FHEHE SEAL 1 225
11 |F25-04010003 400 x 36 x 6 OIL SEAL, DRIVE SHAFT ) 36
12 |F25-04000015 +H% SEMICIRCULAR KEY 1 15
13 |P4-03000024 EHAEELE GASKET ) 3
14 |F15-04070002 KTRERKEINE A 0-RING A ! 75
15 |F25-04070006 HE0x 34x 6.5 0IL SEAL ) 36
16 [F25-04070003 KTEEZKZIHE B 0-RING B ) 6
17 |F25-02000011 #5584 GASKET, EXHAUST PIPE 1 60
18 |F15-04000003 RmEES WASHER 1 6
19 [F25-02010007 FEAHEES GASKET, UPPER CASING 1 153
20 |F25-02010006 IR 4 f GASKET, RELIEF VALVE 1 54
1 [F25-00010002 HARE B 0IL SEAL 1 36




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39

